(2A| Missouri Department of oo

A 1©| NATURAL RESOURCES

Eric R. Graitens, Governor Zarol S. Comer, Director

APR 02 2018

City of Lebanon
P.O.Box 111
Lebanon, MO 65536

Subject: Public Notice for Proposed State Operating Permit for Lebanon Wastewater Treatment
Facility

Dear Permittee:

The enclosed public notice pertains to your proposed State Operating Permit.

Federal regulations required issuance of this public notice to inform interested persons of the
agency's intent to issue an operating permit to discharge, and allows a 30-day period for
comment. This public notice package should be posted on a bulletin board at your place of
business. If response to the public notice indicates significant interest, a public hearing or
adjudicatory hearing may be held. Based on comments received, or the results of a hearing, the

proposed permit will be modified and issued or possibly denied.

Any questions you may have should be sent to the address indicated on the enclosed public
notice.

Sincerely,

WATER PROTECTION PROGRAM

Chris Wieberg
Director

CW/jz

Enclosure

{I;

Recyded papar






- = MISSOUR!
| .;,i‘“.'l. DEPARTMENT OF
1 Eie® NATURAL RESOURCES

PUBLIC NOTICE
DRAFT MISSOURI STATE OPERATING PERMIT

DATE: April 06, 2018

In accordance with the state Clean Water Law, Chapter 644, RSMo, Missouri Clean Water Commission
regulation 10 CSR 20-6.010, and the Federal Clean Water Act, the applicants listed herein have applied for
authorization to either discharge to waters of the state, or to operate a no-discharge wastewater treatment
facility. The proposed permits for these operations are consistent with applicable water quality standards,
effluent standards and/or treatment requirements or suitable timetables to meet these requirements

(see 10 CSR 20-7.015 and 7.031). All permits will be issued for a period of five years unless noted otherwise in
the Public Notice for that discharge.

On the basis of preliminary staff review and the application of applicable standards and regulations, the
Missouri Department of Natural Resources, as administrative agent for the Missouri Clean Water Commission,
proposes to issue a permit(s) subject to certain effluent limitations, schedules, and special conditions. The
proposed determinations are tentative pending public comment.

Persons wishing to comment on the proposed permit conditions are invited to submit them in writing to:
Department of Natural Resources, Water Protection Program, P.O. Box 176, Jefferson City, MO 65102,
ATTN: NPDES Operating Permits /Permit Comments. Please include the permit number in all comment
letters.

Comments should be confined to the issues relating to the proposed action and permit(s) and the effect on water
quality. The Department may not consider as relevant comments or objections to a permit based on issues
outside the authority of the Missouri Clean Water Commission, (see Curdt v, Mo, Clean Water Commission,
586 S.W.2d 58 Mo. App. 1979).

All comments must be received or postmarked by 5:00 p.m. on May 07, 2018. The Department will consider all
written comments, including emails, faxes and letters, in the formulation of all final determinations regarding
the applications. Email comments will be accepted at the following address: publicnoticenpdes(@dnr.mo.gov. If
response to this notice indicates significant public interest, a public meeting or hearing may be held after due
notice for the purpose of receiving public comment on the proposed permit or determination. Public hearings
and/or issuance of the permit will be conducted or processed according to 10 CSR 20-6.020.

Copies of all draft permits and other information including copies of applicable regulations are available for
inspection and copying at the Department’s website: http://www.dnr.mo.gov/env/wpp/permits/permit-pn.htm,
or at the Department of Natural Resources, Water Protection Program, P.O. Box 176, Jefferson City, MO
65102, between the hours of 8:00 a.m. and 5:00 p.m., Monday through Friday.




STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

plA Ty
T T T Y
e W
ST N

MISSOURI STATE OPERATING PERMIT

- pp—— IS e R N A S e iy
Triieall W Warer o uw, iChumter 044 RS Mo, s umendod, 3 L
HEEE o R o S gy vy NS T e - . B e T
Folodan Do mrel Rk iWlis et o S2-FO0 V2T Clngresst 34 Ramgnged

ER TS

Continving Awacrin:

“htbe Nissoor Clorn

MO-0089010

City of Lebanon
P.O. Box 111, Lebanon MO 65536

Same as above

STehee el R

"

Levi, dand the Federal Wirsr

Address: Same as above

Facilinn Namc: Lebanon WWTF

Facility Addrass: 1727 Main, Lebanon MO 65536
Fegw! Deserintion: See Page 2

UM Coordinates: See Page 2

Reeciving Stream: Sez Page 2

First Classiicd Stream and .D: See Page 2

LSGS Bagin & Sub-watershed No.: See Page 2

is authorized 1o discharge from the iy deseribed nera. in secordance with the eiiluent limiwitions and monitoring reguiremoms
as sot forth herein: '

FACILITY DESCRIPTION

See Page 2

This parmit authorizes only wastewater discharges under the Missouri Clean Water Law and the Nationa® Pollutunt Discharge
Elimination Syster:: it docs not aprly to other reguiated areas. This permit mey be appezted in accordance with Scciier 621.250
RSMo. Section 640.013 RSMo and Section 644.051.6 of the Law.

cietive Date Edv.ard 3. Galbraith. Dizector. Division of Lovironmental Quaity

Lxpiraicn e Chrls Wicberg, Oirceior. Water Protze.ivn Program



Page 2 of 13
Permit No. MO-0089010

FACILITY DESCRIPTION (continued):
Outfall #001 — POTW — SIC #4952

The use or operation of this facility shall be by or under the supervision of a Certified “A” Operator.

Coarse and fine screening/Influent pump station /Grit removal /Two oxidation ditches/ Aeration basin Final clarifiers/ Tertiary sand
filters’ Ultraviolet disinfection’ Flow Measurement'Sludge dewatering/Sludge is land applied.

Design population equivalent is 20,000.

Design flow is 2.6 million gallons per day.

Actual flow is 2.3 million gallons per day.

Design sludge production is 420 dry tons/year.

Legal Description: Sec. 02, T34N, R16W, Laclede County
UTM Coordinates: X=530831, Y=4173143

Receiving Stream: Dry Auglaize Creek (P} (losing)

First Classified Stream and 1D: Dry Auglaize Creek (P) {1145) (losing)
USGS Basin & Sub-watershed No.: (10290109-0303)

Permitied Feature SM1 — Instream Monitoring
Instream monitoring location — Upstream — 50 Yards Upstream of Qutfall #001

Legal Description: Sec. 02, T34N, R16 W, Laclede County
UTM Coordinates: X=530823, Y=4173133

Receiving Stream: Dry Auglaize Creek (P) (losing)

First Classified Stream and ID: Dry Auglaize Creek (P) (1145) (losing)
USGS Basin & Sub-watershed No.: (10290109-0303)

Permitted Feature SM2 — Instream Monitoring
Instream monitoring location — Downstream — bridge over Pacific Drive

Legal Description: Sec. 30, T35N, R15W, Laclede County
UTM Coordinates: X=533229, Y=4177398%

Receiving Stream: Dry Auglatze Creek (P) (losing)

First Classified Stream and ID: Dy Auglaize Creek (P) (1145) (losing)

UUSGS Basin & Sub-watershed No.: (10290109-0303)



OUTFALL
#001

TABLE A-1.

REQUIREMENTS

INTERIM EFFLUENT LIMITATIONS AND MONITORING

PAGE NUMBER 3 of 13

PERMIT NUMBER MC-0085010

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit. The interim effluent
limitations shall become effective on Effective Date and remain in effect through Effective date + 2 years — 1 day. Such discharges shall be
controlled, limited and monitored by the permittee as specified below:

INTERIM EFFLUENT

MONITCRING REQUIREMENTS
EFFLUENT PARAMETER(S) UNITS LIMITATIONS
DAILY WEEKLY | MONTHLY MEASUREMENT SAMPLE
MAXIMUM | AVERAGE | AVERAGE FREQUENCY TYPE
Flow MGD L * once'weekday*** 24 hr. total
Biochemical Oxygen Demands mg'L 15 10 once ‘month composite**
Total Suspended Solids mg'L 20 15 once/month composite**
E. coli (Note 1, Page 5) #/100mL 126 % once/week grab
Ammonia as N
{Apr 1 — Sep 30) mg/L 4.0 1.6 twice'week grab
{Oct 1 —Mar 31) 10.3 3.7
Oil & Grease mg/L * * once/month grab
Total Recoverable, Selenium ng/L * . once/month grab
Bis (2-ethylhexyl) Pthalate ugL 10.1 6.3 once/month grab
Zinc, Total Recoverable ug/L { * once/month grab
Copper, Total Recoverable pg'L 31.8 14.6 once/month grab
MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE MONTH 28, 20XX. THERE SHALL BE NO
DISCHARGE OF FLOATING SOLIDS OR VISIBLE FOAM IN OTHER THAN TRACE AMOUNTS.
Total Phosphorus mg'L " = once/quarter***** grab
Total Nitrogen mgL i * once/quarter***** grab
MONITORING REPORTS SHALIL BE SUBMITTED QUARTERLY; THE FIRST REPORT IS DUE MONTH 28, 20XX.
. MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S) UNITS MINIMUM MAXIMUM B i
pH — Units **## suU 6.0 9.0 once/month grab
MONITORING REPORTS SHALL BE SUBMITTED MONTHLY ; THE FIRST REPORT IS DUE MONTH 28, 20XX.
DAILY LSS MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S) UNITS | poaniom AL FREQUENCY TYPE
i - _ 0,
Biochemical Oxygen Demands— Percent Removal % 85 once quarter##+# calculated
(Note 2, Page 5)
L P o,
Total Suspended Solids — Percent Removal o 35 once quarter e+ calculated

(Note 2, Page 5)

MONITORING REPORTS SHALL BE SUBMITTED QUARTERLY; THE FIRST REPORT 1S DUE MONTH 28. 20XX.

. * Monitoring requirement only.

*% A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic

sampling device.

*#¥  Once each weekday means: Monday, Tuesday, Wednesday, Thursday, and Friday.
*#** HH is measured in pH units and is not to be averaged.
**+*3%+  Qee table on Page 5 for quarterly sampling requirements.




OUTFALL
#001

TABLE A-2.

REQUIREMENTS

FINAL EFFLUENT LIMITATIONS AND MONITORING

PAGE NUMBER 4 0of13

PERMIT NUMBER MO-0085010

The permittee is authorized to discharge from outfall(s) with serial number(s} as specified in the application for this permit. The final effluent
limitations shali become effective on Effective Date + 2 vear and remain in effect until expiration of the permit. Such discharges shall be controlled,
limited and monitored by the permittee as specified below:

FINAL EFFLUENT LIMITATIONS MONITORING REQUIREMENTS
EFFLUENT PARAMETER(S) UNITS
DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE
"MAXIMUM | AVERAGE | AVERAGE FREQUENCY TYPE
Flow MGD * u once/weekday* ** 24 hr. total
Biochemical Oxygen Demand; mg/L 15 10 once/month composite®*
Total Suspended Solids mg/L 20 15 once/month composite**
E. coli (Note 1, Page 5) #/100mL 126 * once/week grab
Ammonia as N
(Apr 1 — Sep 30) mg/L 4.0 1.5 twice/week grab
(Oct 1 —Mar 31) 10.3 29
Qil & Grease mg/L * N once/month grab
Total Recoverable, Selenium ug'L * R once/month grab
Bis (2-ethylhexyl) Pthalate pe/L 10.1 6.3 once/month grab
Zinc, Total Recoverable pg/L @ * once’month grab
Copper, Total Recoverable ug/L 318 9.9 once/month grab
MONITORING REPORTS SHALL BE SUBMITTED MONTHLY'; THE FIRST REPORT IS DUE MONTH 28. 20XX. THERE SHALL BE NO
DISCHARGE OF FLOATING SOLIDS OR VISIBLE FOAM TN CITIFR THAN TRACE AMOUNTS.
Total Phosphorus ' mg'L * * once/quarter*+*** grab
Total Nitrogen mg/L N * once/quarter*#*** grab
MONITORING REPORTS SHALL BE SUBMITTED QUARTERLY; THE FIRST REPORT IS DUE MONTH 28, 203X,
MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S} UNITS MINIMUM MAXIMUM FREQUENCY TR
pH — Units **#* sU 6.0 9.0 once/month grab
MONITORING REPORTS SHALL BE SUBMITTED MONTHLY'; THE FIRST REPORT IS DUE MONTH 28, 20XX.
MONTHLY
DAILY MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S) UNITS | oo AVERAGE St i
Biochemical Oxygen Demand;— Percent Removal % .
(Note 2, Page 5) 85 once/quarter calculated
2o 0,
Total Suspended Solids — Percent Removal Yo 85 once/quarter* ¥+ calculated

(Note 2, Page 5)

MONITORING REPORTS SHALL BE SUBMITTED QUARTERLY; THE FIRST REPORT IS DUE

MONTH 28, 20XX.

* Monitoring requirement only.

¥¥ A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic

sampling device.

*** Once each weekday means: Monday, Tuesday, Wednesday, Thursday, and Friday.
**¥* pH is measured in pH units and is not to be averaged.